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CERTIFIED MATERIAL TEST REPORT Pagel1 -
: CUSTOMER SHIP TO CUSTOMER BILL TO GRADE. SHAPE / SIZE -
Ge GERDAU SOPORTE LOGISTICO EN DISTRIBUC GERDAU CORSA S A PIDE CV WUT20 Wike Pl Douts 1 Y6 XTI S10 820 |
y L LS 02 715 KMB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN :
o MONTERREY,NL 64290 SN LENGTH WEIGHT HEAT / BATCH _
US-ML-MIDLOTHIAN Mexico CD SAHAGUN,HGO 43990 40°00" 55,440 LB 5905318
300 WARD ROAD Mexico
MIDLOTHIAN, TX 76065 SALES ORDER SPECIFICATION / DATE or REVISION
USA ’ 271855/000220 b
AS9YASIIM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGAGM-11
4500517384 1327-0000047661 21.03.2013
CHEMICAL COMPOSITION
C Mn [ S Si Cu N C Ma Su v 1] Al
& % % % ® % % % % % % % %
007 0.95 0.011 0.029 025 031 0.13 0.10 Q032 0.013 0.002 0.021 003
CHEMICAL COMPOSITION
CE&!M
D3
MECHANICAL PROFERTIES
YS urs ¥s UTs G GL
K81 KS1 MPs MPs Toch an
535 T2.0 369 497 8.000 20500
551 3 380 485 8000 2000
MECHANICAL PROPERTIES
%
26.50
26.80

COMMENTS / NOTES

The above figures are certified chemical and physical test records as contained in the permaneat records of company. This matetial, including the billets, was melted and manufactured in
the USA. We centify thar these data are correct aud in compliance with specified requirements. CMTR complies with EN 10204 3.1.
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